
SIDE POST

RIGHT

SIDE POST

LEFT

BACK PANEL FRAME

CROSS BAR

FRAME

FRONT VIEW

FORTRESS

HOCKEY GOAL

SIDE

VIEW

TOP VIEW

M10 X 30 MM S/S

HEXBOLT

WITH S/WASHER

M10 X 30 MM S/S

HEX BOLT

WITH S/WASHER

M10 X 30 MM S/SHEXBOLT

WITH S/WASHER

M10 X 30 MM S/S HEX

BOLT WITH S/WASHER

(X4)

2 X 840 MM NET RODS

ON EACH SIDE

2 X 1830 MM

NET RODS

2 X 1830 MM

NET RODS

1 X 1145 MM NET

ROD ON EACH

SIDE

STRAIGHT JOINER

3660

2
1

4
0

1. LAY THE TWO SIDE FRAMES UPRIGHT AND PLACE THE

WEIGHTED BACK PANEL AT THE REAR END OF SIDE FRAME.

2. ATTACH THE BACK PANEL TO THE SIDE FRAMES USING M10

X 30 MM S/S HEXBOLT AND S/WASHER.

3. INSERT THE STRAIGHT JOINER ON TOP OF THE SIDE

FRAMES AND ATTACH THEM TOGETHER USING M10 X 30

MM S/S HEXBOLT AND S/WAASHER.

4. PLACE THE CROSS BAR FRAME ON TOP OF SIDE FRAMES

AND ATTACH THEM WITH M10 X 30 MM S/S HEXBOLT AND

S/WASHER.

5. ATTACH THE HOCKEY NET TO THE FRAME USING NET

RETAINING RODS.

1. 1830 MM LONG ROD FOR BACK PANEL AND CROSS BAR.

2. 1145 MM LONG ROD FOR SIDE PANEL.

3.  840 MM LONG ROD FOR TWO SIDE POLES.

6. ATTACH THE CASTER WHEEL TO THE HOLES AT THE BACK

FRAME  USING M10 X 30 MM S/S HEXBOLT AND S/WASHER.

ASSEMBLY INSTRUCTIONS

2
1

9
0

1
7

0
0

1200

900

SIDE

PANEL

BACK PANEL

SIDE PANEL

END PANEL

M8 X 30 MM GAL HEXBOLT

WITH S/WASHER

DRAWING NUMBER:

WEIGHT:

TITLE:

 ASSEMBLY INSTRUCTIONS

CUBIC MEASURE

FORTRESS HOCKEY GOAL

- -

Oz Ring Pty Ltd

Trading as:

Play Hard Sports Equipment

ABN 79 066 094 559

24 Ern Harley Drive

Burleigh Heads Qld 4220

Phone: (07) 5593 4494

Fax: (07) 5593 4338

Website: www.playhardsports.com.au

Email: email@playhardsports.com.au

sports equipment

COMPONENTS

QTY ITEM

2 CROSS BAR FRAME

2 SIDE FRAME (RIGHT)

2 SIDE FRAME (LEFT)

2 BACK PANEL

- -

ONE PAIR

4 150 MM DIA. CASTORS R5371

36 M10 X 30 MM S/S HEXBOLT &

SPRING WASHER

2 HN1 NET (IF REQUIRED)

8 NET RETAINING RODS - 1830 MM

4 NET RETAINING RODS - 1145 MM

8 NET RETAINING RODS - 840 MM

4 STRAIGHT JOINER


	Sheets and Views
	Assembly


